DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-115-001 2/24



Accessories

Harnesses | Assemblies

Cabinet &
View |Front Panel

& Bearings

w
(i°}
()}
(1]
g
()]
<
£
=
O

Door
Lock

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

WCO0350XB-12EC4X

C-Series Accessories

208-240 volts

60hz.

WC0450XB-12EC4X  208-240 volts  60hz

Single Phase or Three Phase

Single Phase or Three Phase

Key Description T-350 T-450 QTY

* | Kit, Door Gasket Expander (large) 9732-139-002 | 9732-139-002

* | Kit, Door Gasket Expander (small) 9732-139-001 | 9732-139-001

* | Hose, Water Supply 3/8"” I.D. x 48" 9990-027-011 | 9990-027-011 |2

* | Washer, Inlet Hose (furnished) 8641-242-000 | 8641-242-000

* | Strainer, Inlet Hose (furnished) 9565-003-001 | 9565-003-001

* | Bevel Washer for 5/8” bolt used in installations using angle iron bases 8641-586-002 | 8641-586-002

* | Bevel Washer for 3/4” bolt used in installations using angle iron bases 8641-586-003 | 8641-586-003

* | Sealing compound 8538-151-001 | 8538-151-001

* | TORX#20 8545-051-002 | 8545-051-002

* | Flow Restrictors (in dispenser ) 9475-002-002 | 9475-002-002 |2

* | Battery (used on Control PCB) 8612-001-001 | 8612-001-001

* | Coin Bearing & Seal Kit 9732-219-008 | 9732-219-005

* | Coin Box Assy, Blue Large 9807-099-002 | 9807-099-002 |1
Coin Box Assy, Black Large 9807-099-004 | 9807-099-004 |1
USB, Thumb Drive (Blank) 9150-045-001 | 9150-045-001 |1
USB, Thumb Drive, W/File 9150-045-002 | 9150-045-002 |1

* | Mode Light Backing Window 9635-022-001 | 9635-022-001 |1

Kits, Assemblies, & Common Parts

Coin Acceptor Components

Part Number

Optical Coin Acceptor

9021-092-002

Optical Coin Switch Replacement

9801-099-001

Coin Drop Screws

9545-053-002

Retainer, Coin Acceptor

Loading Door & Door Lock Components
Door Glass Gasket (Standard Door)

9486-149-001

Part Number
9206-419-001

Door Glass Gasket (Small Door)

9206-411-002

Door Handle Only (Large)

9244-091-001

Door Close Switch

9539-492-001

Door Lock Gear Motor Assembly

9892-015-001

Kit - Door Latching Assy. & Cam (replaces original Door Latching Assembly)

9732-347-001

Kit - Door Cam Replacement

9732-346-002

Kit - Locking Pawl Replacement

9732-346-001

Kit - Door Gasket Expander Kit (Small)

9732-139-001

Kit - Door Gasket Expander Kit (Large)
Electrical Components
Transformer, Main

9732-139-002
Part Number
8711-004-001

Transformer, Control

8711-009-004

Main Control Board

9473-010-001

Kit-Replacement, Pressure Sensor (Only)
VFD & Breaking Resistors Components
Breaking Resistor 200 Ohms

9732-315-001
Part Number
9483-004-002

Breaking Resistor 160 Ohms

9483-004-003

Delta E Drive Display

9150-044-001

MS 300 VFD Display

9150-058-001

Data Cable (56")
Drain & Water Valve Components
Kit - 3” Drain Valve Seal Replacement

9806-015-003
Part Number
9732-327-001

Drain Valve 3”

9379-202-001

Drain Valve 2"

9379-199-001

Water Valve (Dual)

9379-183-012

Diaphragm (Dual)
Cabinet Components

Front Panel Screw

9118-049-003
Part Number
9545-008-014

Front Panel Finisher Washer

8641-585-001

Front Panel Spring Nut

8640-399-008

Top Soap Box Screw (Regular Chassis Only)

9545-008-012

Top Soap Box Spring Nut (Regular Chassis Only)

8640-399-007

5/16 Hex Screw, Common

9545-008-026

Top Lock Key #6324

9306-025-001

Cylinder Plug (1.5” Plastic)

9456-041-007

Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 e

=
)
3
=
5
@




Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

Cylinder, Seals,
& Bearings

(=)}
=
©

(1]

(=]
|
i

(7]

()]

()
K
(O
]
)
2

o
=]

™

()]
]
s

)
=
=
]
£
(8]
]
]
Q
(-4

Electrical
Components

WCO0350XA-12EC4X
WC0450XA-12EC4X

Section 8:
Parts Data

C-Series Vended
Regular Chassis

After Serial # W1.19225.020
After Serial # W1.19213.001

Part # 8533-115-001 2/24

Wiring Harness Part # by Model

Key Description

Control Panel Wiring Harnesses

*

Wiring Harness, Door Lock

T350

9627-791-003

T450

9627-791-003

*

Wiring Harness, Drain/Thermo/DoorSol

9627-796-001

9627-796-001

*

Wiring Harness, Relay Board to Control Board (P20/P21)

9627-793-001

9627-793-001

b3

*

Wiring Harness LED PCB Board to Control Board

Control Trough Wiring Harnesses

Wiring Harness, Control Board to Relay Board (P8/P16)

9627-797-001

9627-794-001

9627-797-001

9627-794-001

== ]|~

Wiring Harness, Water Valve to Relay Board (P19)

9627-795-003

9627-795-003

Harness, Control Board (P5) to Pressure Switch

9627-908-003

9627-908-005

Wiring Assembly, Fuse (Red 7")

9631-381-001

9631-381-001

Wiring Assembly, Terminal Block to Control Transformer (Blk/Red)

8220-001-230

8220-001-230

Wiring Assembly, Terminal Block to Control Transformer (Blk/Blu)

8220-001-231

8220-001-231

Harness, Power Terminal Block
Channel Wiring Harnesses
Wiring Assembly Jumper Yel (Water Valve)

9627-747-003

8220-123-001

9627-747-003

&

Q

=
-

8220-123-001

RlRrlRr|lw|lRr]|~ ]|~

Wiring Assembly, Relay Board to VFD (Yel. 32")

8220-064-023

8220-064-023

Data Communication Cable

9806-015-001

9806-015-001

Part # 8533-115-001 2/24 e

=
)
3
=
5
@




Accessories

Kits &

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading
& Drain

Electrical
Components| Rear Channel

Control
Panel

Cabinet and Front Panel Group Part # by Model

Description

Description
Panel, Side (Left or Right) - stainless

9732-359-007

Panel, Right Side-stainless

9989-640-001

Panel, Left Side - stainless

9989-640-002

Screw, (Side Panel to Base)

9545-018-018

9545-018-013

£ TN (S R

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

*

Pad-Foam, Side Panel

0904-904-001

0904-904-001

Vault Assembly, Coin

9942-040-002

9942-040-002

X|Ph|W

Back-Coin Vault

9050-066-001

9050-066-001

Screw, #10B x 1/2

9545-008-026

9545-008-026

Chute-Coin

9119-032-001

9119-032-001

x|

Screw, 10B x 1/4

9545-008-001

9545-008-001

Bracket, Side Panel under front panel

9029-263-001

9029-263-001

Nut, Hex (to tub front)

8640-413-002

8640-413-002

Screw, #10B x 1/2

9545-008-026

9545-008-026

Panel, Control (Mounts Nameplate)

9989-557-001

9989-558-001

Screw, Control Panel to Sides

9545-008-026

9545-008-026

Nameplate Decal, Control Panel (Blue)

9412-209-002

9412-211-002

Nameplate Decal, Control Panel (Black)

9412-209-001

9412-211-001

Label-Nameplate, RH (Blue)

8502-744-002

Label-Nameplate, RH (Black)

8502-744-001

Stop Button Mounting Plate

9452-725-001

9452-725-001

Kit-Stop button with harness & Switch

9732-223-001

9732-223-001

Acceptor, Coin-Optical switch w/harness

9021-092-002

9021-092-002

Retainer-Dual coin Acceptor

9486-149-001

9486-149-001

Screws, Coin Acceptor

9545-053-002

9545-053-002

Panel Assy, Front

9454-893-001

9454-894-001

Trim Edge Protector

9578-092-005

9578-092-005

Screw, Hex- To Control Panel

9545-008-026

9545-008-026

Nut, Spring- To Control Panel 10/32

8640-442-001

8640-442-001

Screw, Flat Head- Front to Sides

9545-008-014

9545-008-014

Washer, Finish

8641-585-001

8641-585-001

Nut, Spring-To Front Panel

8640-442-001

8640-442-001

Label, Door Opening-Blue

8502-757-002

8502-757-002

Label, Door Opening-Black

8502-757-001

8502-757-001

Label, Warning Risk of Injury-Blue

8502-759-002

8502-759-002

Label, Warning Risk of Injury-Black

8502-759-001

8502-759-001

Rl NININIRAINNIPRrIRAINNIPR,rlRrlR,rlR,rlR,rlRrD= NIRRT~~~ ]N

Key Description T350 T450 QTY
16 | Bumper-Loading door 9051-055-001 | 9051-055-001 1
& Nut, 1/4-20 UNC, 2B 8640-414-003 | 8640-414-003 1
17 | Door, Lower Service (includes handle & Rivits) 9960-286-001 | 9960-286-002 1
18 | Handle (bumper guard) 9244-086-001 | 9244-086-002 1
* Rivet 9491-009-003 | 9491-009-003 4
19 | Screw Mtg., Flat Head 9545-008-030 | 9545-008-030 | 2
20 | Washer, Finish 8641-585-001 | 8641-585-001 2
& Nut, Spring 8640-399-008 | 8640-399-008 | 2
21 | Coin Box Assy, Blue 9807-099-002 | 9807-099-002 1
21 | Coin Box Assy, Black 9807-099-004 | 9807-099-004 1

Part # 8533-115-001 2/24

=
)
3
=
5
@

Part # 8533-115-001 2/24 0



Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

& Bearings

w
(i°}
()}
(1]
iy
()]
<
£
=
O

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

23

Key Description

22 | Panel Top, Assembly (includes catch)

T350
9989-498-002

T450
9989-563-004

Cabinet and Front Panel Group Part # by Model Continued

QTY

Notes

=
)
3
=
5
@

& Catch, Top Panel

9086-017-001

9086-017-001

* Rivit-Catch, Top Panel

8638-190-009

8638-190-009

23 | Lock, Top (w/Key)

8650-012-003

8650-012-003

* Lock Spacer

9538-189-001

9538-189-001

E N Y S

& Key, Top- # 6324

6292-006-007

6292-006-007

* Cam, Lock-Top

9095-049-001

9095-049-001

* Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

* Washer Flat 5/16

8641-581-008

8641-581-008

24 | Screw, Locator

9545-008-023

9545-008-023

25 | Plastic Sleeve, Locator

9355-001-001

9355-001-001

26 | Locator Post

9467-024-001

9467-024-001

* Nut, Locator Post

8640-411-003

8640-411-003

27 | Door, Dispenser

9108-095-005

9108-095-005

28 | Post, Door Mounting

9467-025-001

9467-025-001

&4 Pin, Plain-SS

9451-191-001

9451-191-001

* Screw, Disp.Post Mtg

9545-045-002

9545-045-002

29 | Dispenser, Soap

9122-005-004

9122-005-004

30 | Gasket, Dispenser

9206-416-001

9206-416-001

& Nut,Spring-S5

8640-399-007

8640-399-007

31 | Screw, Disp. Mtg

9545-008-012

9545-008-012

& Flow Restrictor

9475-002-002

9475-002-002

* Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

9456-041-007

& Hose-Dispenser outlet

9242-450-002

9242-450-002

32 | Bracket, Side Panel under front panel

9029-263-001

9029-263-001

Rl |~ INIRARIBDIR,]R,]DININIEININININ|IR,Rr]~]—

33 | Nut, Hex (to tub front)

8640-413-002

8640-413-002

Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 o



Rear View Access Part # by Model — - =y

Description \. L | — 16

Accessories

7 1 | Drive Motor, 3 Phase (Inverter duty) 9376-307-001 | 9376-319-001 1 18 \ - -« — 15 -
& % 2 | Pulley, Motor 9453-180-001 | 9453-181-001 1 17— 19 g
8E * | Set Screw,Sq.Hd(motor pulley) 9545-028-015 | 9545-028-015 | 2 /' %
vy 3 | Rod, Motor Mtg 9497-222-002 | 9497-222-002 | 1 25 -
2 4 | Screw (end of motor rod) 9545-029-005 | 9545-029-005 1
o § * | Lockwasher (end of motor rod) 8641-582-014 | 8641-582-014 1 20
£ 0 . 24
.§ £ 5 | Motor Bushing (Rubber) 9053-082-001 | 9053-082-001 2 23
g 6 | Clamp-Worm, 316SS, 1.5" (for Rubber bushing) 8654-117-019 | 8654-117-019 2
— 7 | Strap Bracket, Motor Tension 9029-206-001 | 9029-206-002 1
g E 8 | Nut, Strap to Motor 10/32 UNF 8640-413-002 | 8640-413-002 | 1 11’ 12’ 13
=l * | Washer #10 8641-581-006 | 8641-581-006 1 10
% S 9 | Spring, Belt Tension 9534-319-002 | 9534-319-002 1
Ou 10 | Pulley, Driven 9453-168-005 | 9453-168-006 1
E 2 * | Tolerance Ring  driven pulley 9487-234-001 | 9487-234-003 1 21
&’ -g 11 | Screw 1/2-13x1 1/4” 9545-017-009 1
11 | Screw 5/8-11x1/1/2" Driven pulley 9545-060-001 1
'_f " 12 | Lockwasher 1/2” 8641-582-016 1
g g’ 12 | Lockwasher 5/8” 8641-582-018 1 14
t':l'; & 13 | Washer, Flat 1/2” 8641-581-026 1
'g 3 13 | Washer, Flat 5/8x2 1/4" 8641-581-032 1 22
i -] 14 | Drive Belt 9040-079-004 | 9040-079-005 | 1 1
o 15 | Channel, Rear 9947-025-001 | 9947-026-001 1
3 % 16 | Screw Mtg rear channel 9545-008-026 | 9545-008-026 | 4
8 3 * | Nut, Spring Rear Channel MTG 8640-399-008 | 8640-399-008 | 4
17 | Cover, Power Terminal Block 9074-267-001 | 9074-267-001 1
g’ ~ 18 | Screw, 9545-008-026 | 9545-008-026 | 1
ﬁ § 19 | Hose, Overflow Vent Top 9242-463-002 | 9242-463-003 1
3 20 | Clamp, Hose Vent 8654-117-008 | 8654-117-008 2
w e 21 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 1
a '§ 22 | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 | 2
E a 23 | Hose, Pressure Switch 9242-175-000 | 9242-175-007 1
D * | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 1 2 1 14
:2 Tc) * | Vaccuum Breaker Mtg Bracket 9029-266-001 | 9029-077-001 1
l:, % * | Vaccum Breaker ALL 9610-001-001 | 9610-001-001 1
': 5 * | Clamp, Hose to Vacuum Breaker 8654-117-008 | 8654-117-014 1
% E 24 | Hose, Vacuum Breaker to tub 9242-458-001 | 9242-458-002 1
; &) 25 | Plastic Plug 7/8" Electrical Connection 9456-041-006 | 9456-041-006 2
_9 26 | Bushing, 7/8 9053-067-002 | 9053-067-002 | 1 8
S E, * | Panel Assy., Back 9454-632-001 1 56
E 8_ * | Panel Assy., Back, Upper 9444-014-001 | 1 7 ’
% g * | Panel Assy., Back, Lower 9444-013-001 1 3
o * | Screw Panel Mtg.#10Bx1/2" 9545-008-026 | 9545-008-026 | 10
§ ] * | Nut, Spring 8640-399-004 | 8640-399-004 9 4
g E * | Screw, To Base-1/4x3/4 9545-030-002 | 9545-030-002
O

Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 @



Accessories

Description

Cylinder, Seals & Bearings Part # by Model

Harnesses | Assemblies

Cabinet &

Front Panel

View

& Bearings

Cylinder, Seals,

Bearings and Seal Kit 9732-219-008 | 9732-219-005 1
* | Housing, Bearing- Assembly (items #2-#6) 9803-179-003 | 9803-186-001 1
2 | Housing, Bearing 9241-169-002 | 9241-180-002 1
3 | Bearing, Front (LARGE) 9036-159-009 | 9036-159-005 1
4 | Bearing, Rear (SMALL) 9036-159-008 | 9036-159-004 1
5 | Spacer, Bearing 9538-158-001 | 9538-167-001 1
6 | Ring, Bearing Retainer 9487-238-001 | 9487-238-003 1
7 | Tub Back Mating Ring 9487-261-002 | 9487-261-003 1
8 | Seal, Large 9532-140-009 | 9532-140-009 1
9 | Seal, Small 9532-140-003 | 9532-140-006 1
10 | Ring, Seal Mounting 9950-042-001 | 9950-048-001 1
11 | Back Assy, Tub 2 piece 9732-016-001 | 9962-013-002 1
12 | Bolt, Tub End of Bearing Housing (1/2" x 1 1/4") 9545-017-009 6
12 | Nut 1/2' 8640-417-005 6
12 | Flat washer 1/2" (ext. tooth) 8641-581-034 6
12 | Bolt 5/8-11x1 1/2” Tub end of bearing housing 9545-060-001 | 6
12 | Washer-Flat, 5/8" 8641-581-040 6
12 | Lockwasher 5/8” 8641-582-018 6
12 | Nut 5/8” 8640-425-001 | 6
13 | Support Arm Assy, Bearing Housing 9991-057-002 | 9991-056-002 6
* | Tub Alignment Spacer 9552-038-003 | 9552-038-003
14 | Bolt Pulley End of Bearing Housing (3/8" x 1 1/2") 9545-029-003 6
14 | Nut, Flange Locking 3/8” 8640-415-004 6
14 | Bolt Pulley end of bearing housing (7/16-14x2") 9545-059-002 | 6
14 | Nut, Flange Locking 7/16" 8640-416-005 | 6
15 | Pulley, Driven 9453-168-005 | 9453-168-006 1
* | Ring, Tolerance 9487-234-001 | 9487-234-003 1
16 | Washer 1/2” 8641-581-026 1
16 | Washer 5/8” 8641-581-032 1
17 | Bolt 1/2-13x 1 1/4" 9545-017-009 1
17 | Bolt 5/8-11x11/2" 9545-060-001 | 1
18 | Lockwasher 1/2" Ext. tooth 8641-582-016 1
18 | Lockwasher 5/8 Ext. tooth 8641-582-018 1
* | Cylinder Assy Before Serial # W1.20190.XXX 9732-354-002 | 9732-354-004 1
* | Cylinder Assy After Serial # W1.20190.XXX 9848-164-001 | 9848-166-001 1
* | Tub and Cylinder Assy. 9869-029-001 | 9869-031-001 1

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

@ Part # 8533-115-001 2/24

buijpuey

Part # 8533-115-001 2/24 @



Accessories

18

12

9885-031-001

Door Latching Assembly Part # by Model

9885-031-001

Door Latching Assembly Part # by Model Contuied

Key Description

10 | Screw, Hx. 10-32 x 1” 9545-012-020 | 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 | 8640-413-004 | 2
12 | Spring, Return 9534-364-001 | 9534-364-001 | 2
13 | Pin, Guide 9451-193-001 | 9451-193-001 1
14 | Ring, Retaining 9487-200-005 | 9487-200-005 1
15 | Washer 8641-581-031 | 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 | 9539-461-008 1
17 | Shield, Switch 9550-169-003 | 9550-169-003 | 3
18 | Screw 4-40 x 5/8" 9545-020-001 | 9545-020-001 | 2
18 | Nut, Twin 4-40 8640-401-001 | 8640-401-001 | 1
19 | Switch, Locking Sensing 9539-461-007 | 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 | 9008-006-003 | 1
21 | Screw 4-40x 1 1/8” 9545-020-003 | 9545-020-003 | 2
21 | Nut, Twin 4-40 8640-401-001 | 8640-401-001 | 1
* | Spacer Sensor 9538-182-001 | 9538-182-001 *
22 | Pin, Dowel 9451-181-004 | 9451-181-004 1
* | Shim, Door Lock, Thin 9552-037-001 | 9552-037-001 | AR
* | Screw, Lock mtg 1/4"-20 x 3/4” 9545-018-004 | 9545-018-004 | 3
* | Lockwasher 1/4” Ext tooth 8641-582-007 | 8641-582-007 3
* | Harness Door-Switches, P4 9627-791-003 | 9627-791-003 1
Switch, Door Hinge 9539-492-001 | 9539-492-001 1
Wire Assy, Red 8220-063-025 | 8220-063-025 | 1

9982-346-001

9982-346-001

8641-581-030

8641-581-030

9008-005-001

9008-005-001

9732-346-002

9732-346-002

8641-569-003

8641-569-003

9487-200-004

9487-200-004

9029-163-001

9029-163-001

8640-413-002

8640-413-002

9534-364-002

9534-364-002

16
8 13
)
= 1
§ 14
< 12 : b
w 7
()]
7}
7}
(]
£ 21
[}
I
-] 2 19
= ©
Un
c 33
- 20 s
§ £ =t
O r 17— =
=
—
5 > =
25 aii-{:ﬁi
g |
c v
[=)]
$ 2 -
~
o 3 1
=1
= -]
O
Sg
as
[=)]
=5
T 8
oA
-
Key Description
g 33 | Latching Assy, Complete (#1-22) (includes #1 thru #22)
E 1 | Plate Assy, Door Lock
O 2 | Washer, Flat
) = 3 | Actuator, Latching Switch
E, E 4 | Pawl, Locking
ISl 5 | Washer, Spring
o 2 6 | Ring, Retaining
-
; &) 7 | Bracket Switch
8 | Nut, Hex 10-32 UNF
9 | Spring, Actuating
* | Door Stud Pin, 3/16” x 3/4"

9451-181-004

9451-181-004

= et SR i T e T e G

Electrical
Components

@ Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 @

buijpuey



Kits & | ccessories

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Lock

Door

Key Description
* | Actuator Assembly (Includes 1-12, Rod NOT included)

Gear Motor Door Lock Assembly

2

9892-015-001

Notes

=
)
3
=
5
@

9892-015-001

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

& Drain

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

Thermoactuator - Door Lock Relay 120v

9586-001-001

9586-001-001

Spring - Extension

9534-350-001

9534-350-001

Water Inlet & | Chassis | Loading

Rear Channel

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

C|o|N|oju|h|lWIN]|—

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

10 | Cross Recessed PAn Hd Tapping screw

9545-031-011

9545-031-011

Screw - hxwshdsl, 10-24 - 1.25f, ctd

9545-046-007

9545-046-007

12 | Standoff-Wire

9527-007-001

9527-007-001

Electrical
Components

* | Rod, Door Lock

9497-225-011

9497-225-012

* | Harness, Door Lock/Drain, P17

9627-796-001

9627-796-001

Il el B N N e S o NI I AN S I

Control
Panel

@ Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 @



Nut, 1/4, 20UNC, 2B

8640-414-003

8
. g
g Loading Door Part # by Model 5 a
<
] I
% Key Description % 9
§ * | Loading Door, Complete #1-10 9960-308-001 | 9960-309-001 | 1 E 5
2 1 | Loading Door, Ring 9487-264-002 | 9487-265-002 1
@ 2 | Gasket, Loading Door 9206-411-002 | 9206-419-001 1
§ 3 | Window, Loading Door 9635-018-001 | 9635-016-001 1
°=’ * | Shaft Assy, Locking (includes 4 thru 7) 9913-136-001 | 9913-136-001 1
i 4 | Shaft, Door Locking 9537-195-002 | 9537-195-002 1
— 5 | Cam, Locking 9095-051-001 | 9095-051-001 1
] 2 6 | Pin, Groove (1 1/4) 9451-181-005 | 9451-181-005 1
.§ g 7 | Pin, Groove (3/4) 9451-181-004 | 9451-181-004 1
% g 8 | Spring, Lock Cam 9534-360-002 | 9534-360-002 | 1
o t 9 | Handle, Door 9244-091-001 | 9244-091-001 1
w3 10 | Pin, Door Handle (groove) 9451-181-005 | 9451-181-005 1
8 Q9 11 | Door Hinge Assembly Mounts to Tub Front 9955-030-001 | 9955-030-001
> * | Shim, Loading Door Hinge (Thin) 9552-036-001 | 9552-036-001 2
@ * | Screw, 5/16-18x3/4 9545-014-009 | 9545-014-009 | 3
T.‘j g * | Lock Washer, 5/16 8641-582-009 | 8641-582-009 | 3
Ul E 12 | Leaf Assembly-Hinge, Top 9845-008-001 | 9845-008-001 1
g g 13 | Leaf Assembly-Hinge, Bottom 9845-005-002 | 9845-005-002 1
é ] * | Screw, 5/16x5/8 9545-056-002 | 9545-056-002 | 3
5 14 | Bumper-Loading Door 9051-055-001 | 9051-055-001 1
1

8640-414-003

t
gi‘a
as

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

@ Part # 8533-115-001 2/24 Part # 8533-115-001 2/24 @



Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

Cylinder, Seals,
& Bearings

(=)}
=
©

(1]

(=]
|
i

(7]

()]

()
K
(O
]
)
2

o
=]

™

(]
]
s

)
=
=
]
£
(8]
]
]
Q
(-4

Electrical
Components

Description

Loading Door Hinge 180 Degree Opening

Drain Valve Group Part # by Model

Key Description T350 T450 QTY
1 | Valve, Drain (includes #2 thru #11) 9379-199-001 | 9379-202-001 1
2 | Body, Valve (w/ball) 9064-068-002 | 9064-072-001 | 1
3 | Motor & Gear Train (complete) 9914-137-020 | 9914-137-023 1
4 | Plate, Motor Mtg 9452-538-001 | 9452-538-001 | 1
5 | Screw 8639-994-001 | 8639-994-001 | 3
6 | Spring, Drive 9534-340-001 | 9534-339-001 1
7 | Screw 9545-054-001 | 9545-054-001 | 2
8 | Screw 9545-054-002 | 9545-054-002 | 1
9 | Seal, V Packer 9532-134-001 | 9532-134-001 2
10 | Washer 8641-584-001 | 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 | 9451-196-001 1
* | Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 | 9538-149-001 4
12 | Kit - Seal Replacement 9732-327-001 | 9732-327-001 1

Door Hinge Assembly (mounts to tub front) 9955-030-001 | 9955-030-001 1
* | Shim, Loading Door Hinge (Thin) 9552-036-001 | 9552-036-001 2
* | Screw, 5/16-18x3/4 9545-014-009 | 9545-014-009 3
* | Lock Washer, 5/16 8641-582-009 | 8641-582-009 3
2 | Leaf Assembly-Hinge, Top 9845-008-001 | 9845-008-001 1
3 | Leaf Assembly-Hinge, Bottom 9845-005-002 | 9845-005-002 1
4 | Screw, 5/16x5/8 9545-056-002 | 9545-056-002 3
* | Red Wire (Door Close Switch) 8220-063-025 | 8220-063-025 1
* | Black Wire (Door Close Switch) 8220-063-026 | 8220-063-026 1
5 | Switch, Door Hinge Close (Plunger) 9539-492-001 | 9539-492-001 1
6 | Door Ring 9487-264-002 | 9487-265-002 1
7 | Gasket, Door Glass 9206-411-002 | 9206-419-001 1
8 | Window, Cloths 9635-018-001 | 9635-016-001 1
9 | Trim Edge Protector 9578-092-004 | 9578-092-005 1
* | Bumper-Loading Door 9051-055-001 | 9051-055-001 1
* | Nut, 1/4, 20UNC, 2B 8640-414-003 | 8640-414-003 1

Part # 8533-115-001 2/24

9, 10,11

=
)
3
=
5
@

Part # 8533-115-001 2/24 e



0
(]
=
o
0
7]
(]
Q
Q
<

Harnesses | Assemblies

Cabinet &
Front Panel

Cylinder, Seals,| Rear
& Bearings View

Door
Lock

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Chassis and Drain Part # by Model

Key Description

1 | Base Assy,Frame 9945-119-002 | 9945-141-002 1

2 | Outer Tub Assy 9930-160-001 | 9930-162-001 1

3 | Tub & Cylinder Assy 9869-029-002 | 9869-031-001 1

4 | Ring Assy, Tub Mtg-Front 9950-057-002 | 9950-051-004 | 1

5 | Bolt, 1/2-13x1 1/4 (Ring to Base) 9545-017-009 4

5 | Nut, Wizlock, 1/2-13 (Ring to Base) 8640-417-005 4

5 | Bolt, 5/8-11x1 1/2 (Ring to Base) 9545-060-001 | 4

5 | Nut, Wizlock, 5/8-11 (Ring to Base) 8640-425-001 | 4

* | Ring Assembly, Tub Mounting, Rear 9950-046-002 | 9950-056-002 | 1

6 | Back Ass'y, Tub 9962-016-001 | 9962-013-002 1

8 | Bolt, 3/8-16x1 1/2 9545-029-003 12
8 | Nut, Wizlock, 3/8-16 8640-415-004 12
8 | Bolt, 7/16-14 x 2 9545-059-002 | 12
8 | Nut, Wizlock, 7/16-14 8640-416-005 | 12
8 | Lockwasher 8641-582-018 4

8 | Nut, Hex 5/8-11 8640-425-001

* | Shim, Support Assembly (thin) 9552-038-003 | 9552-038-001 | AR
9 | Hose, Tub to Drain Valve 9242-468-001 | 9242-456-001 1

10 | Clamp, Hose (Tub to Drain Valve) 8654-117-014 | 8654-117-014 2

11 | Valve, Drain 9379-199-001 | 9379-202-001 1

12 | Hose, Drain Valve to Tube 9242-451-002 | 9242-457-001 1

13 | Clamp, Hose (Drain Valve to Tube) 8654-117-014 | 8654-117-014 2

14 | Bracket, Drain Valve 9029-005-001 1

* | Screw, Valve to Bracket 12ABx1/2 9545-008-026 | 9545-008-026 2

15 | Tube Assy, Drain 9915-125-002 | 9915-119-002 1

16 | Screw Tube (Bracket to Base 1/4Bx3/4 9545-030-002 | 9545-030-002 | 2

17 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 1

18 | Clamp, Overflow Hose 8654-117-015 | 8654-117-015 1

19 | Fill Hose, Vacuum Brkr. to Tub 9242-458-001 | 9242-458-002 1

* | Dispenser Soap 9122-005-004 | 9122-005-004 1

* | Gasket, Dispenser 9206-416-001 | 9206-416-001 1

* | Nut Spring SS 8640-399-007 | 8640-399-007 | 4

20 | Hose, Dispenser to Tub 9242-450-002 | 9242-450-002 1

* | Clamp, Dispenser Hose 8654-117-008 | 8654-117-008 2

21 | Hose, Pressure Switch 9242-175-000 | 9242-175-007 1

* | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 1

Part # 8533-115-001 2/24

7~

T FLTTY

NN

P

buijpuey

Part # 8533-115-001 2/24 @



Accessories

Notes

Kits &

Wiring

Harnesses | Assemblies

Cabinet &

View |Front Panel

Rear

& Bearings

w
(i°}
(V]
(1]
iy
()]
=]
£
=
O

Door
Lock

Door

& Drain

Water Inlet Valve Breakdown Part # by Model

Water Inlet & | Chassis | Loading

Electrical

Components| Rear Channel

Panel

Control

Key Description T350 T450 QTY
* | Valve, Water Inlet (includes 1 thru 6) 9379-183-012 | 9379-183-012 2
1 | Screen, Inlet end of valve 9555-056-001 | 9555-056-001 2
2 | Coil Assy., 120 V Invensys 9089-017-001 | 9089-017-001 2
3 | Diaphragm Invensys (Viton) 9118-049-002 | 9118-049-002 2
3 | Diaphragm Invensys (EPDM) 9118-049-001 | 9118-049-001 2
3 | Diaphragm Invensys (EPDM NSF) 9118-049-003 | 9118-049-003 2
4 | Guide, Solenoid Invensys 9211-021-002 | 9211-021-002 2
5 | Armature Invensys 9015-008-001 | 9015-008-001 2
6 | Spring, Armature Invensys 9534-298-001 | 9534-298-001 2

@ Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 e

ejeq

o
)
3
=
=
@

sped




Kits & | ccessories

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading
& Drain

Electrical
Components| Rear Channel

Control
Panel

26

Water Inlet & Rear Channel

Description
1 | Channel Assembly, Rear 9947-025-001 | 9947-026-001 1
2 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 4
* | Nut, Spring 8640-399-007 | 8640-399-007 4
3 | Mounting Plate Water Valves 9452-813-001 | 9452-813-001 1
* | Nut-Elastic stop, #10-32 8640-413-002 | 8640-413-002 2
5 | Valve, Water Inlet (dual outlet) (see Water Inlet Valve Breakdown for individual 9379-183-012 | 9379-183-012 2
parts)
6 | Screw, Valve Mtg 9545-008-026 | 9545-008-026 4
* | Wire-Assy, Jumper, Yellow 8220-123-001 | 8220-123-001 1
8 | Shield over Water Valves Plastic 9550-194-001 | 9550-194-001 1
* | Push Clip 9083-121-001 | 9083-121-001 2
10 | Vacuum Breaker 9610-001-001 | 9610-001-001 1
* | Bracket, Vacuum Breaker 9029-266-001 | 9029-077-001 1
* | Vacuum Breaker Cap (Red) 0935-135-002 | 0935-135-002 *
11 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 4
* | Clamp, Hose to Vacume Braker 8654-117-014 | 8654-117-014 1
* | Hose, Vacuum Breaker to Tub 9242-458-001 | 9242-458-002 1
* | Clamp, Tub End 8654-117-009 | 8654-117-009 1
12 | Hose, Valve to Vac. Braker 9242-453-020 | 9242-453-020 4
* | Hose, Cold, Vac. Brkr. dispenser 9242-453-007 | 9242-453-016 1
* | Hose, Hot, Vac. Brkr. dispenser 9242-453-020 | 9242-453-017 1
* | Clamp, Hose-Worm 8654-117-015 | 8654-117-015 12
14 | Hose, overflow Suds 9242-463-003 | 9242-463-003 4
* | Clamp, Hose-Spring (overflow to tub back) 8654-117-018 | 8654-117-018 2
15 | Plate Assembly, Drive Mounting 9452-847-001 | 9452-847-001 1
* | Nut-#10-32UNF, 2B 8640-413-002 | 8640-413-002 4
17 | VFD Delta MS300 9375-034-003 | 9375-035-003 1
* | VFD Cooling Fan 9189-015-001 | 9189-016-001 1
* | Key Pad-Display Delta MS300 9150-058-001 | 9150-058-001 1
18 | Cable-Data, Communication 9806-025-001 | 9806-025-001 1
19 | Bushing, 7/8 9053-067-002 | 9053-067-002 1
20 | Clip Strain Relif 8618-037-001 1
21 | Plug, 7/8 9545-041-006 | 9545-041-006 1
22 | Bracket, Terminal-Mounting 9029-265-001 | 9029-265-001 1
23 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 4
24 | Label-Warning 8502-639-001 | 8502-639-001 1
25 | Strip-Terminal Marker 9558-025-001 | 9558-025-001 1
26 | Terminal Block 9897-033-002 | 9897-033-002 1
27 | Screw-Phillips, 6ABx3/4 9545-031-010 | 9545-031-010 2
28 | Harness-Power, Terminal Block 9627-747-003 | 9627-747-003 1
29 | Bushing, 1” 9053-067-004 | 9053-067-004 1
30 | Terminal Lug, Solderless 8652-134-001 | 8652-134-001 1
31 | Lock-Washer Extooth #10 8641-582-006 | 8641-582-006 1
31 | Screw, #10-32 TTX 1/2 GRN 9545-008-027 | 9545-008-027 1
32 | Bushing, 3/4 9053-067-001 | 9053-067-001 1
33 | Braking resistors (200 ohm) 9483-004-002 | 9483-004-002 2
34 | Screw-#10Bx1/2 9545-008-026 | 9545-008-026 4

Part # 8533-115-001 2/24

19

1
24 25 27

Key Description

12

26

15

T350

T450

35 | Wire Assy, Jumper 8220-117-002 | 8220-117-002
36 | Screw, #6-32x5/16 9545-044-006 | 9545-044-006
37 | Nut, #6-32 8640-411-003 | 8640-411-003

*

Cover Controls

9074-267-001

9074-267-001

*

Screw-#10Bx1/2

9545-008-026

9545-008-026

*

Label-Warning, Notice

8502-761-001

8502-761-001

Rl DIN

=
)
3
=
5
@

Part # 8533-115-001 2/24 @



Kits & | ccessories

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading
& Drain

Electrical
Components| Rear Channel

Control
Panel

Description
1 | Trough Assy,Control 208-240 volt (all parts below 7-28 & trough)

9857-255-001

9857-257-001

* | Trough only

9839-018-001

9839-018-001

* | Screw, Trough Sides

9545-008-026

9545-008-026

* | Lockwasher Exttooth #10

8641-582-006

8641-582-006

2 | Angle Support Trough

9003-337-001

9003-337-001

*

Screw, Trough Bracket

9545-008-026

9545-008-026

Screw GRN. #10-32x 1/2"

* | W

9545-008-027

9545-008-027

Lockwasher #10

8641-582-006

8641-582-006

Transformer, Control 208/240 (Secondary Voltage to 115 volts)

8711-004-001

8711-004-001

Screw, Mtg #10Bx1/2"

9545-008-026

9545-008-026

S S

Lockwasher #10

8641-582-006

8641-582-006

Wire Assy-BLK/RED, 8 1/2”

8220-001-230

8220-001-230

Wire Assy-BLK/BLUE, 8 1/2”

8220-001-231

8220-001-231

Terminal Block Assy, POWER

9897-026-004

9897-026-004

¥|O|N|O

Screw, Mtg 8Bx3/8"

9545-045-012

9545-045-012

9 | Wire Assy, RED, #36, 7”

9631-381-018

9631-381-018

10 | Fuse Holder

9200-001-002

9200-001-002

* | Fuse 1.5 amp

8636-018-001

8636-018-001

* | Label Fuse 1.5 amp

8502-716-001

8502-716-001

11 | PCB assembly Relay Main

9473-006-001

9473-006-001

* | Support-PCB, 3/8 Edge Holding

9548-285-001

9548-285-001

12 | Harness Drain/Therm/Sol, P17

9627-796-001

9627-796-001

13 | Screw GRN. #10-32x 1/2”

9545-008-027

9545-008-027

* | Lockwasher #10

8641-582-006

8641-582-006

* | Lug, Grounding

8652-130-037

8652-130-037

14 | Harness P19/Water Valve

9627-795-003

9627-795-003

15 | Harness P8/P16

9627-794-001

9627-794-001

16 | Harness P20/P21

9627-793-001

9627-793-001

17 | Bushing , Wire 7/8

9053-067-002

9053-067-002

18 | Standoff Twistlock

9527-002-002

9527-002-002

21 | Harness P5/Pressure

9627-908-003

9627-908-005

* | Harness Doorlock, Switch P4/P15

9627-791-003

9627-791-003

22 | Transformer, (Step Down)120VAC / 24 VAC 50/60hz

8711-009-006

8711-009-006

* | Screw, Transformer #8Bx1/4"

9545-045-001

9545-045-001

* | Lockwasher #6 exttooth

8641-582-005

8641-582-005

23 | PCB assembly Control /Display

9473-010-001

9473-010-001

24 | Kit-Pressure Sensor, Electronic

9732-314-001

9732-314-001

24 | Kit-Repaacement, Pressure Sensor (only)

9732-315-001

9732-315-001

* | Support-PCB, 3/8", Edge Holding

9548-285-001

9548-285-001

el i el B DS E DR I B B S ST S S I IS o I i W I I BV I OO I (NS I IS (P SN IO e I B OV BT B N AN T

Part # 8533-115-001 2/24

Electrical Components - Top Compartment

Electronic Pressure Sensor

buijpuey

Part # 8533-115-001 2/24 @



Accessories

Cabinet &
Front Panel | Harnesses | Assemblies

Rear
View

& Bearings

Cylinder, Seals,

Door
Door Lock

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Description
Panel Control Assembly(panel only)

Control Panel Part # by Model

9989-557-001

9989-558-001

* | Screw, to Side Panels 5/16, Hxwshrhdundct #10Bx 1/2"

9545-008-026

9545-008-026

Plate-Latch, Top

9452-625-001

9452-625-001

Nut, #8-32

8640-412-005

8640-412-005

Post Locator Top

9467-024-001

9467-024-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

9355-001-001

9355-001-001

Screw FillHDCR 10Bx1/2"” Guide

9545-008-023

9545-008-023

Spacer Pushbutton (Micro)

9538-192-001

9538-192-001

Pushbutton Control (coin)[Blue]

9035-062-001

9035-062-001

2
3
4
5
6 | Locator Panel
7
8
9
9

Pushbutton Control (coin)[Black]

9035-062-002

9035-062-001

10 | Retainer Pushbutton (Micro)

9486-150-001

9486-150-001

11 | Nut Hexelasticstop #4-40

8640-424-002

8640-424-002

12 | Spacer Plastic #6x9/16

9538-157-018

9538-157-018

13 | PCB assembly Control /Display STOP

9473-010-001

9473-010-001

14 | Nut Elasticstop #6-32

8640-411-002

8640-411-002

15 | Nut-Hexkeps, #6-32

8640-411-003

8640-411-003

16 | Harness LEDPCB

9627-797-001

9627-797-001

* | Harness Doorlock, Switches P4/P15

9627-791-003

9627-791-003

17 | Spacer Plastic #6x9/16

9538-157-018

9538-157-018

18 | PCB assembly Mode lights

9473-005-001

9473-005-001

19 | Nut Hexkeps #6-32

8640-411-003

8640-411-003

* | Mode Light Backing Window

9635-022-001

9635-022-001

20 | Accecptor-Coin, Optical

9021-092-002

9021-092-002

21 | Retainer, Coin Accecptor

9486-149-001

9486-149-001

22 | Screws, Torx, T-10, 4Bx3/8ss

9545-053-002

9545-053-002

23 | Switch Assembly Emergency Stop (includes wire harness)

9732-223-001

9732-223-001

24 | Spacer Plastic #8x5/16 E-Stop

9538-157-020

9538-157-020

25 | Plate to mount e-stop button

9452-725-001

9452-725-001

26 | Nuts-Hexkeps, #8-32

8640-412-005

8640-412-005

27 | Plastic Shield over main PCB

9550-184-001

9550-184-001

28 | Nuts-Hexkeps, #8-32

8640-412-005

8640-412-005

29 | Nameplate,Control Panel (Blue)

9412-209-002

9412-211-002

29 | Nameplate,Control Panel (Black)

9412-209-001

9412-211-001

* | Label Name Plate RH (Blue)

8502-744-002

* | Label Name Plate RH (Black)

8502-744-001

30 | Motor Ass'y, Door Locking (see Door Lock Group for parts breakdown)

9922-015-001

9892-015-001

31 | Nuts-Hexkeps, #8-32

8640-412-005

8640-412-005

* | Battery

8612-001-001

8612-001-001

32 | cable, USB

9806-022-001

9806-022-001

* | USB Retainer

9486-159-001

9486-159-001

¥|lmrlrlWlRr]lRr|RrlRPr]lR,r|lWR,RWIRLINI=ININIPRIRIN|=IN]PR,RrlrlOR,AOINN|PR]R,]RRININNININNINI=2]D] -

33 | Screw-Torx T10, #4-40x3/8ss

9545-053-002

9545-053-002

34 | Nut, Spring

8640-399-008

8640-399-008

NN

Part # 8533-115-001 2/24

PREXTER
FATENTT

T-250

Sgogon

LEXNTEIR

=
)
3
=
5
@

Part # 8533-115-001 2/24 @



Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

Cylinder, Seals,
& Bearings

(=)}
=
©

(1]

(=]
|
i

(7]

()]

()
K
(O
]
)
2

o
=]

™

(]
]
s

)
=
=
]
£
(8]
]
]
Q
(-4

Electrical
Components

Labels and Diagrams WCO Models

Key Description

Notes

=
)
3
=
5
@

Wiring Diagram and Schematic, Coin 9506-872-001 | 9506-873-001 1
Instructions Spin Direction 8507-273-001 | 8507-274-001 1
Transient Voltage Surge Suppressor Infomational 8507-330-001 | 8507-330-001 1
Label High Voltage Warning 8502-614-004 | 8502-614-004 1
Label Fusing & Installation 8502-619-004 | 8502-619-004 1
Label Quality 8511-001-002 | 8511-001-002 | 1
Label, Door Opening-Blue 8502-757-002 | 8502-757-002 |1
Label, Door Opening-Black 8502-757-001 | 8502-757-001 |1
Label, Warning Risk of Injury-Blue 8502-759-002 | 8502-759-002 |1
Label, Warning Risk of Injury-Black 8502-759-001 | 8502-759-001 |1
Manual-Operators 8514-296-001 | 8514-296-001 |1

DO HNOT TRY TO OPEN DOODR WHEN

THE DEREUM IS STILL TURMING
YO SEE WATER 1N THE WiNDOW
ANY CYCLE LIGHT 1S STILL OMN

iF POWER IS INTERRUPTED

THERE WiLL BE A 2-1 MINUTE DELAY
REFORE THE DOOR CAN BE OPENED

v,

il DR

[

o s — it -

HEVER ALLOW CHILDREN TOD

OPERATE THE MACHIMNE

PLAT i DR AFCUND BUAGHE

Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 @



Coin

Handling @
)
v &
H E S m
A o g |;
- )
-— 0 o
- 5 =
O c ¢38
o
) = ©
O T 25¢
C o Pc e
QD =T coc
N S&8s3E
OaAa=«gE
(7))
Q
)
o
=

S9I|qUIBSSY | sossau.eH | [dued JuUoly| MBIIA sbuiieag 3 Noo1 J00q | uieig @ | [Puuey) Jedy [sjusuodwo)| |sued @
S9110SSDY B jouiqe) | Jedy |‘s|eas 4apuljAd| soog | Buipeo | sisseyd |3 I9Jul 493 | [BDHIIDIT | |o43u0)



Accessories

Description

Kits &

Optical Coin Acceptor

Optical Coin Acceptor

9021-092-002

9021-092-002

Replacement Optical Sensor

9801-099-001

9801-099-001

KIT - Electronic Acceptor Conversion for C-Series (USA and Canada)
Contact the Dexter Factory for Other Countries

Kit - Electronic Acceptor
(USA and Canada)

0
9732-301-004

450 Q
9732-301-004 1

Screw, Highth Bar, 3mm

9545-039-002

9545-039-002

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading
& Drain

Electrical

Components| Rear Channel

Control
Panel

1 | Electronic Coin Acceptor (USA and Canada) 9021-077-001 | 9021-077-001 1
2 Harness for Electronic Coin Acceptor 9627-909-001 | 9627-909-001 1
3 | Transformer 120/18VAC 8711-015-001 | 8711-015-001 1
* | Wire Assembly - Blue 8220-001-338 | 8220-001-338 1
* | Wire Assembly - Orange/White 8220-001-235 | 8220-001-235 1
4 | Coin Chute for Electronic Drop 9119-028-001 | 9119-028-001 1

Nut - Hex Elastic Stop 8640-424-002 | 8640-424-002 1
* | Screw, Torx 9545-020-004 | 9545-020-004 4
* | Screw, Hex 9545-045-001 | 9545-045-001 4
* Label, Informative 6102-017-001 | 6102-017-001 2
* | Label, Warning 8502-730-001 | 8502-730-001 1
* | Instructions, Installation 8507-466-004 | 8507-466-004 1
5 | Coin Chute for Electronic Drop 9119-030-001 | 9119-030-001 1

@ Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 Q



Electronic Acceptor Coin Drop

Accessories

25¢ (NO TOKENS)
NORMAL SENSITITY

9011121314 15 16

Setting the electronic coin acceptor switches C 0 ‘ 8 AC ce pt@ r S W \tC h S o H‘ N g g
g Some washer models come equipped with an electronic coin acceptor. Follow the instructions below for
{°Mlsetting the switches for the desired country and currencies. E
o) . 3
t o _ . . . United States 2
7] 1. The electronic coin acceptor has switch settings depending on the coins and country. See the table 5
7 below for available values of the left and right coin inputs for the available countries. N oN s Q
< ¢ AND $1 (NO TOKENS)

123456748 910 M 1213 141516 NORMAL SENSHWWY

§ WARNING: turn power off before and leave power off when changing the switches of the OFF OFF
] electronic coin acceptor. N N
£
[}
I

2. Turn power back on and test coins to ensure proper operation. o

ON

$1 (NO TOKENS)
NORMAL SENSITIITY

9011121314 15 16

QFF OFF
ON ON

Cabinet &
Front Panel

25¢, $1 AND .880 TOKEN
NORMAL SENSITIVITY

123456738 910 111213 14 15 16

OFF OFF

fl ON oN
12345678 910 111213141516

| OFF OFF
N ON

Rear
View

25¢ AND .880 TOKEN
NORMAL SENSITIVITY

$1 AND .880 TOKEN
NORMAL SENSITIVITY

Q0121314 15 16

OFF
oN

& Bearings

.880 TOKEN
NORMAL SENSITIVITY

w
(i°}
()}
(1]
g
()]
<
£
=
O

9011121314 15 16

QFF QFF
ON ON

Door
Lock

-

25¢, $1 AND .990 TOKEN
NORMAL SENSITIVITY

12345678 910111213141516

QFF OFF
N ON

25¢ AND .390 TOKEN
NORMAL SENSITIVITY

10

Door

12345678 910111213141516

OFF OFF
ON oN

EFENENEEDN IRRERDNNE $1 AND .990 TOKEN

NORMAL SENSITIVITY

Q0T 1213 14 15 16

OFF
oN

.990 TOKEN
NORMAL SENSITIVITY

i 9011121314 15 16

OFF

Water Inlet & | Chassis | Loading

Rear Channel

25¢ — one pulse on left washer/dryer input

$1 — one pulse on right washer/dryer input

880 TOKEN — one pulse on left washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Electrical
Components

Dip Switches

@ Part # 8533-115-001 2/24 Part # 8533-115-001 2/24 @



ies

Accessor

Coin Acceptor Switch Settings

Canada Canada

ON ON ON
25¢, $1(0LD & NEW), $2(0LD & NEW)
(NO' TOKENS) NORMAL SENSITMTY

Comn Acceptor_Switch Settings

Canada Canada

ON ON

25¢, $1(0LD & NEW), $2(0LD & NEW)
AND 990 TOKEN NORMAL SENSITMITY

Kits &
Assemblies

25¢, $1(0LD & NEW), $2(0LD & NEW)

AND .880 TOKEN NORMAL SENSITMITY 25¢, $1(0LD & NEW), $2(0LD & NEW),
172345678 910112131415 16 910111213 14 15 16 : 880 and .990 TOKEN NORMAL

OFF
N

iring

w

Harnesses

OFF
oN

OFF
oN

Cabinet &
Front Panel

OFF
oN

Rear
View

OFF
oN

Cylinder, Seals,
& Bearings

OFF
oN

OFF
oN

OFF
oN

OFF
N

—n

12345678

12385678

12345678

T2345678

TZ345678

OFF
N

LI T e
OFF
oN

AT
OFF
ON

910 11 1213 14 18 16

OFF
N

9101112131418 16

OFF
N

910111273 1415 16

OFF
N

LT E
OFF
oN

I 57 18
OFF
oN

910 111213 14 18 16

OFF
N

910 111213 14 18 16

OFF
oN

9101112131415 16

OFF
ON

910111273 1415 16

OFF
N

o
(=}
[=}
(=]
(=]
=
©
(1]
(=]
|
i
(7]
()]
()
K
(O
]
)
2
c
=]
E
()]
]
s

]
£
c
]
£
(]
)
(]
Q
(-4
1]
whd
£
7}
£
o
2
£
o
O

Electrical

910111273 1418 16

OFF

$1(0LD & NEW) AND $2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMTY

25¢ AND $2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ AND $1(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ (NO TOKENS)
NORMAL SENSITIVITY

$2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMTY

$1(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢, $1(NEW ONLY), $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY

$1(NEW ONLY) AND $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY

25¢ AND $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITMVITY

25¢ AND $1(NEW ONLY)
(NO TOKENS) NORMAL SENSITMVITY

$2(NEW ONLY)
(NO TOKENS) NORMAL SENSITMITY

$1(NEW ONLY)
(NO TOKENS) NORMAL SENSITMITY

OFF
ON
"

12345678

OFF
ON

OFF
N

S Iz 19 T 18
OFF
N

STz T e
OFF
N

910 11 1213 14 15 16

OFF
N

910111213 14 15 16

OFF
N

91011121314 15 16

OFF
N

ST 0T B e
OFF
oN

S Iz 197 T 19
OFF
oN

910 111213 14 15 16

OFF
N

910 1112 13 14 15 16

OFF
N

910 11 1213 14 15 16

OFF
N

910111213 14 15 16

OFF
N

910111213 14 15 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
$2 — two pulses on right washer/dryer input
880 TOKEN - one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

(OLD & NEW), $2(0LD & NEW)

$1
AND .880 TOKEN NORMAL SENSITIVITY

25¢, $2(0LD & NEW) AND
830 TOKEN NORMAL SENSITIVITY

25¢, $1(0LD & NEW) AND
880 TOKEN NORMAL™ SENSITIVITY

25¢ AND .880 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW) AND
880 TOKEN NORMAL SENSITIVITY

$1(0LD & NEW) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY), $2(NEW ONLY)
AND .880 TOKEN NORMAL SENSITIMTY

$1(NEW ONLY), $2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY) AND
.880 TOKEN NORMAL SENSITIVITY

$2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

OFF
on

OFF
on

OFF
on

OFF
on

OFF
on

OFF
on

910 111213 14 15 16 910 1112 13 14 16 15
SENSITIVITY

OFF
N

910 11213 14 15 16

OFF
oN

910 111213 14 18 16

OFF
oN

G101 1273 14 18 16

OFF
oN

910 111273 14 18 16

OFF
oN

810 111213 14 18 16

OFF
oN

810 1 1273 14 18 16

OFF
oN

810 112 13 14 15 16

OFF
oN

810 112 13 14 18 16

OFF
oN

810 111213 14 15 16

OFF
oN

810 1 1213 14 15 16

OFF
oN

810 111213 14 15 16

OFF
oN

810 1 1213 1415 16

OFF

OFF
oN

$1(0LD & NEW), $2(0LD & NEW)
AND 990 TOKEN NORMAL SENSITVITY

910 1112 13 14 15 16

OFF
oN

25¢, $2(0LD & NEW) AND
.990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 18 16

OFF
oN

25¢, $1(0LD & NEW) AND
.990 TOKEN NORMAL SENSITIVITY

xR
OFF OFF
oN oN
NORUAL SINSTMTY -
T SonrniEn
OFF OFF
oN oN

$2(0LD & NEW) AND
990 TOKEN NORMAL SENSITVITY

910 1112 13 14 18 16

OFF
oN

$1(0LD & NEW) AND
990 TOKEN NORMAL SENSITVITY

T
OFF OFF
oN oN
WG 550 TOHEN KR, SENSTY "y
el
OFF OFF
oN oN

$1(NEW ONLY), $2(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 18 16

OFF
oN

25¢, $2(NEW ONLY) AND
.990 TOKEN NORMAL SENSITIVITY

L -
OFF OFF
N N
,2959% %Qéin%WLAgEDNSWMW " ymmun"
i B
OFF OFF
N N

$2(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY
TS T 18
oFF
ON

$1(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

910 1172 13 14 15 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input

$2 — two pulses on right washer/dryer input

$1(0LD & NEW), $2(0LD & NEW),
880 AND 1990 TOKEN NORMAL
SENSITVITY

25¢, §2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, 880 AND .990 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

$1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), $2(NEW ONLY),
880 AND .990 TOKEN NORMAL
SENSITIVITY

$1(NEW ONLY), $2(NEW ONLY), 880
AND 990 TOKEN NORMAL
SENSITIVITY

25¢, §2(NEW ONLY), 880 AND
990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), .880 AND
990 TOKEN NORMAL SENSTIVITY

$2(NEW ONLY), .BBO AND
.990 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY), .BBO AND
.990 TOKEN NORMAL SENSITIVITY

.880 TOKEN — one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

@ Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 @




Maintenance Instructions

Electronic Acceptor

Accessories

Harnesses | Assemblies

Cleaning the electronic coin selector

"he EMP 500 v5 is an extraordinarily robust coin selector and operates relatively maintenance free.
{owever, it should be cleaned at regular intervals (minimum once a year) especially if it is operating in an
'nvironment with high levels of dust, smoke or nicotine. The cleaning intervals are of course dependent on
he level of air borne contaminants.

Cabinet &
View |Front Panel

Cylinder, Seals,
& Bearings

b

‘lean the coin path with soft brush and wipe the exposed surfaces. Use an alcohol moistened cloth. If you
ind solid residues stuck to the coin rail remove it with an alcohol moistened cloth.

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Location of the optical sensor within coin outlet.

Dptical sensors may be cleaned with a soft brush
very carefully with an air spray duster.

Notes

ui0)

=
)
3
=
5
@

@ Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 @



Coin

Handling

Notes

SOI|qUIDSSY | sossaule
S9L10SS3J0Y 9 =

Parts in this section used only in these

models. All other parts are same as

standard 60 Hz pages.

Qo
b
c
O
i)
Q
)
)

|aued Juoid| MIIA sbuiieag 3 307 J00q | uteig g | |[uuey) Jeay [sjusuodwo)

Wiring Diagrams & Schematics

Parts 50Hz
Models

B JouIqe) ‘sjeas “4opullhd| sooq | Buipeot | sisseyd |3 I9juI 193eMm | [EI1IODYT

Part # 8533-115-001 2/24 @

Part # 8533-115-001 2/24



0
(]
=
o
0
7]
(]
Q
Q
<

Harnesses | Assemblies

Cabinet &
Front Panel

View

Cylinder, Seals,
& Bearings

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Description

Circuit Breaker

5198-211-002

5198-211-002

Transformer 200/250V-24V

8711-004-004

8711-004-004

Hose Inlit

9990-027-014

9990-027-014

Harness, Power Terminal Block

9627-747-006

9627-747-006

Harness Main, V1.5

9627-914-001

9627-914-001

Harness, Coin Accecptorless

9627-895-001

9627-895-001

Wiring Label , Schematic & Diagram

9506-887-001

9506-888-001

Owners Booklet

8514-296-001

8514-296-001

= il e i SR T

Water Valve Assy # by Model 50Hz.

Key Description T350 T450 QTY
* | Valve, Water Inlet (includes 1 thru 6) 9379-183-013 | 9379-183-013 2
1 | Screen, Inlet end of valve 9555-056-001 | 9555-056-001 2
2 | Coil Assy., 24V Invensys 9089-017-004 | 9089-017-004 | 2
3 | Diaphragm Invensys (Viton) 9118-049-002 | 9118-049-002 2
3 | Diaphragm Invensys (EPDM) 9118-049-001 | 9118-049-001 2
4 | Guide, Solenoid Invensys 9211-021-002 | 9211-021-002 2
5 | Armature Invensys 9015-008-001 | 9015-008-001 2
6 | Spring, Armature Invensys 9534-298-001 | 9534-298-001 2

Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 @

=
)
3
=
5
@




Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

Cylinder, Seals,
& Bearings

(=)}
=
©

(1]

(=]
|
i

(7]

()]

()
K
(O
]
)
2

o
=]

™

(]
]
s

)
=
=
]
£
(8]
]
]
Q
(-4

Electrical
Components

Key Description

[y

Valve, Drain (includes #2 thru #11)

Drain Valve Group Part # by Model 50Hz.

9379-199-002

9379-202-002

1
2 | Body, Valve (w/ball) 9064-068-002 | 9064-072-001 | 1
3 | Motor & Gear Train (complete) 9914-137-019 | 9914-137-022 1
4 | Plate, Motor Mtg 9452-538-001 | 9452-538-001 1
5 | Screw 8639-994-001 | 8639-994-001 | 3
6 | Spring, Drive 9534-340-001 | 9534-339-001 | 1
7 | Screw 9545-054-001 | 9545-054-001 | 2
8 | Screw 9545-054-002 | 9545-054-002 | 1
9 | Seal, V Packer 9532-134-001 | 9532-134-001 2
10 | Washer 8641-584-001 | 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 | 9451-196-001 1
* | Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 | 9538-149-001 4
12 | Kit - Seal Replacement 9732-327-001 | 9732-327-001 1

Door Lock Motor Assy # by Model 50Hz.

2

Key Description T350 T450 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-015-002 | 9892-015-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-190-001 | 9985-190-001 1
2 | Bracket Assy, Slide - Unlock 9985-189-001 | 9985-189-001 1
3 | Bracket Slide Lock 9029-204-001 | 9029-204-001 1
4 | Spacer, Plastic 9538-157-021 | 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 | 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24V 9586-001-003 | 9586-001-003 2
7 | Spring - Extension 9534-350-001 | 9534-350-001 1
8 | Motor & Gear Assembly 24V 9914-137-014 | 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 | 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 | 9545-031-011 4
11 | Screw Pnhdcr, 10-32 UNFx0 .75 9545-012-027 | 9545-012-027 4
12 | Standoff-Wire Saddle 9527-007-001 | 9527-007-001 1
* | Rod, Door Lock 9497-225-011 | 9497-225-012 1
* | Harness, Door Lock/Drain, P17 9627-796-001 | 9627-796-001 1

Part # 8533-115-001 2/24

Part # 8533-115-001 2/24 @

=
)
3
=
5
@




Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

Cylinder, Seals,
& Bearings

(=)}
=
©

(1]

(=]
|
i

(7]

()]

()
K
(O
]
)
2

o
=]

™

(]
]
s

)
=
=
]
£
(8]
]
]
Q
(-4

Electrical
Components

CE Parts Group (-59) After Serial #

Key Description T-350 T-450 QTY
Controls Assembly - Trough, 9839-018-001 | 9839-018-001 1
Circuit Breaker 5198-211-002 | 5198-211-002 1
Instructions, Transformer Connect 8507-449-004 | 8507-449-004 1
Controls Transformer 8711-004-004 | 8711-004-004 1
Transformer 8711-009-003 | 8711-009-003 1
Terminal Strip Marker 9558-028-002 | 9558-028-002 1
Line Reactor 9477-006-001 | 9477-006-001 | 1
Wiring Schematic & Diagram 9506-948-001 | 9506-948-001 1

* | Do Not Enter/Confined Space Warning Label | 8502-748-001 | 8502-748-001 1
* | Do Not Operate w/ Gear Label 8502-748-003 | 8502-748-003 2
* | Do Not Operate w/out Gear Label 8502-748-004 | 8502-748-004 2
* | Elec. Shock Warning Label 8502-748-005 | 8502-748-005 2
* | Explosive Material Warning Label 8502-748-006 | 8502-748-006 1
* | Flammable Material Warning Label 8502-748-007 | 8502-748-007 1
* | Lockout Warning Label 8502-748-008 | 8502-748-008 1
* | Read Manual Warning Label 8502-748-009 | 8502-748-009 2
* | Emergency Stop Label 8502-765-001 | 8502-765-001

* | Wiring Schematic/Diagram Label 9506-938-001 | 9506-938-001 1
* | Operators Manual 8514-301-001 | 8514-301-001 1

Part # 8533-115-001 2/24

T-350 -59 Schematic

- i
s . =i =L
= = ThL e LPE] )
: | o ] =1
. - C L. - E n
= ; > ] ERY —
. = o B 9 5 =
L L s FaT F
=; HEE. ke " - 'F:;r-
ol SEE f=p P ozh
el 7 i B -
Al EF e
) | g La- ) ;
™|l 1
= i -
; e .
31 % o A i
" x| o S . v
E‘ L -
| EX | i L
ol - l..!" ...
| L1 I [
., _ﬁ | r
I. o | _I_'I i
i H/ — R
- o }
- . . " I.-.: 'I?F‘-I i -
= o '\-]'\'"\.-'.1'4 Lt =1 —{~Fi B
| b | 5 = g — ]
5 .".‘h .;':"\' T =
M E: T
N &
. —
[ J
—_— byd ]
— T 1 4 L. |
o #3p | Tk
-1 Lt
A = Ty '
- - L -
| - T § [k
= E) AF \ THEATH| =
= = ., _ s
x =g
o =k s
N A g -
¥ | u | i F:' r‘r. L :: :.-Ip
T o [ = E R -
- - - . !
! L b b BB P 4 . gh
i I ey L LI HH |' 1"
] ¥ - i ] ] T
b i L rJ B 1 b p= a5 w
- 1 AR 11 1o B LR | o LH
8o i % £ TR g =
) 2 SR | - | iz WdE FOxc B
= WICRD="ONTROLLER PCR ol % U F = = &
Ve X - ¥ -
) SpRs TEing % I -1
WILEE By 1 -E é"f 5 B | &
5 JLE - E e m = |
2 1 TeHn & . E ol T il it R
i Ii - Ii - Ii - Ii -I I-I Ii - - Ii Ii . Ii ! o E
X iz L e oy b <11 : kR e i 1 L s
1 BT | * ) 55
- ' L L L Y -
el i BT " i J I
M kckiomickicr | Ake L EERR EREE |ul :
= PRRERERAE B 3RE E BEEDR bl (WD ] -
.y 1l I W 4l I L]
Joe Fa #Hil '|'| I.:_ I =L
E ¥
= sfsicisolsisfe R X0 )0 @ [hivls folslsie (kb
— 3 0 G e & 2 LT E FRE FERER B
L i g L -
SYETTETE [T 3 (Hosre s
ATHEERE = I . ||“ sy STy o s
Tl & WA RELAY PCE g
- LI a9 | R=m <N =R e -
| = i k] 3 S i 3
- I L ) el ez
w o% =] W[5 1= I
o :I |.. .|J 1 I{ ;:
- ‘:E - 1 i
o
T .l_: E:I-
-~ L. :
L [: - 2 . L _——
'l - =
| 8 % [ S A R :
no LA g |2 = £ :
= B E ] 4 B =
— B (o 3 A h
T 5 - a8 4 .:' 1 "jl
= | I [ - . T 5
™~ LB : o’ B | [= T b '-;5".-‘-.:.-!'.
II- + . i = B = - - =
e o bt by ™ o P ) - L1 = =
o Er Aldich '—E:_.'-:l_:'..-'-_-—'_;; T 4 xE 1°F
&A il e 3 ] i @
] i o . = | . T -
ol - - - - -
< - m ™ m m
. 0 r — r r
| * *+ * + + +

Part # 8533-115-001 2/24 @



IC

Vended 230/50/1 Voltage Schemat

| ALTERNATE FUSE
L

-

|T\/k|..|_|“

T-350 -59 Schematic

T-350 Express

SOI|qUIASSY | S9SSouUIeH

S9L10SS3J0Y

|oued juoiq
B j9UIqe)

‘s|eas “1apuljid

sbulieag 3

uledg 8

Buipeo | sissey) |3 I9|uI 121eMm

[ouuey) Jedy [sjusuodwo)
|es1119)3

BLK/RED | cIrcuIT BREAKERI
L1 _BLK 230VL1 BLK/RED JRED ——  RED 24VAC FUSED _ RED
200V[L1 WER 24VAC COM__ BLUE
Le, ¢ | 24VAC e
L3 BLK/ wwm : m_mx\ BLU S Rx[= DOOR LOCKED DOOR LOCKED
- = CONTROL L S SWITCH SWITCH
= TRANSFORMER —|M DOOR CLOSED
N__BLK | c|o 0
e SWITCH g8
=
GRN/YEL = _a|.\.l P12 THERMOACTUATOR #1
i o Lack
< 2 ORG/BLU _, AAA, o~ BLU
= = DOOR LATCHED @
SwiTeH B THERMOACTUATOR #2
WHT/RED k3| UNLOCK 3
ORG || ORG pys|g = P17-3 ORG/RED , AA N,
E|_. DOOR LOCK
«mw «mw Eld m_ % MOTOR
S1P17-5 WHT/RED e BLU
L o o] K1
r r K6
h z |7 P11 WHT P20-1RTN
= ORG P4-6 jock +24RTN = -
" |@ u e 1z DM Me WHI/RED P4-1_|LATCH p21-4 _ BLK P20-4| AR
VIEWED FROM THE WASHER'S FRONT BLK  P4-3 k24vDC P19-1 ORG e YEL
THE CYLINDER [S TO ROTATE CCW ur{&zE@- m
AT THE START OF ALL CYCLES. RED P7-1 |oavac T-LOCK . — IS 11 P19-2 HOT WATER
©) VARIABLE unocPe-3 ORG/RED Ple=3l] O Bg=ot—— ) VALVE 41
T T FREQUENCY Lk-MTR[P8=4 WHT/RFD Pl6-4[ZJ| > K18 Faaaanet
DRIVE <E= COLD WATER
Q 3 T2 HOT-2|P8-6  RED/ORG _ P16-6l¢y| ] Ki3 VALVE #2
z T3 e ss Vel pron HOT-1 [P8=7  RED/YEL _P16-7[p3| O j—iP19-5 WHT/BLU oy YEL
X - —C [24VAC cOLD-2lP8-8 WHT/BLU P16-8
MOTOR SERIAL — — K3 = Kl4p17-1 COLD WATER
pu DRIVE PORT cop-1[P8-9  WHT/ORG P16-9l=2] = VALVE #1
SYSTEM _ N Ly emleas B =R py WHT/BRN vy YEL
5 =23 —
Lm»m.nlmﬁn_blnm[\ % IP16-1  WHT . — ALTERNATE _/H_\_MWHQN
TT 12T = mn o [P16=2 __ WHT PROGRAM SWITCH
EMERGENCY RED RED P1-2 C(OPTIONAL>
STOP _l./.meu RED p1-1 |4 BRN/YEL @ BLU
SWITCH * & =
550 S usB USB CABLE FOR PROGRAMMING
Q) MoTOR / Mw/ & PORT WITH USB DRIVE LGRN
PP-2 = I )
\/ Po-1/ w P3-1 WHT P7-1 [SPIN
1 7 ©[p3-2 wHT P7-2_|F-RINSE WATER VALVES
_ Pp3-7 | o v [P3-3 WHT P7-3 |RINSE -
m m wwlm «nﬁ ww-m WASH 2 - H3F 087
_ P23-5 | (] =4 — = PREWASH.
+5 VD¢ “pe3-4a| = P36 wHT  prelom 12 £2 - GOIB POETENER
_mw _,w__wo_mm%oomm% —Pp3-3 |+5VDC m P3-7 WHT P7-7 Jon ] P11
p23-2 | DCOM P3-8  WHT P7-8 |n/C
wwém_m.ﬂ 47K 47K Po3-1 |+18vDC " [P3=9 _WHT F7-9 — COPTIONAL)
DEVICE 34 OLDER MODELS
_M = 31|0RG _P5-8 | LED
ra A LEFT_COIN g [ [z~ LicH YELT] =i — PCB
M.W v 8 | | Presse __ % INPUT
A 7] SWITCH (, L1 11 0RG]~pS=3 |JUMPERS
._. g (Y %N. RED" p5-2
sk ool Llorg = = .2t PXe ) || VEL P51
0V o | Lov
24VAC| P/N 9506-887—001A
20 LB COIN EXPRESS, VF DRIVE
Bl K/B WITH START AND STOP BUTTONS
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ BLK/RED
RED SCHEMATIC 230V—1PH—-50HZ
230 ="1PH=30HZ
FILTER pyng PLEARED SSanirisste - -
il - e BLE OLE . 1 BL paval P LD
F ¥ eET ———1BLE EER - - 1
e e il ] Ik I H_. —1—1 St ALl |
— 1h1: TRTE | ol 'l
71 103 3 _ ol T .
N P’ - Y Lhln | B = [ [D0= LOCKEE
il e sl THERMIMCTUATIR o1
BOOR CLOSED % 1 mno & e M
. AT > EO02 LOCKET ] TRy |
ey e . : . Sl Ly i
|_. - ._l M -ﬂr.“-._.ﬁ;. 5 = ...,,..- EER L .,...”;.,. L] ._....“_. Tl fuafon i
i s - e s Wk -
L L - - i LK
twatch EEG/BID o pp e Bl |
_.. i __....... Gt w1l RED LF
Ceag llope Tloga DOgR LOCH
._.: 4 vEL 0TS
Tk | - WHIARLD /% .
st g [Tm )
= HOT WATER
. ey . DM ] M vE
(N | L& L3 - .
wElGEE PR THl wsDeEd PR WIS Ly B -
THL CALISIR IS T BOTATE 0% - {1
AT T ETRET OF &L CVOLLY = WD (=]
{aley - = — ST
T I ] P H
— T — — | 0
. JE=—"""=d Fa s .*I ] |
) Lk T .
: — DL wATER
- i H ] [k ]
i IRIVE B = W T AL
tviTim H
[ c - i b
" e L - -
_..:. " A HI ﬁ T | (Pesl, > W T R
E _u. ALTEHNATE PHOGESH TwlfcH 57 I
| ] 5
A - :
ITH U DRIVE B v s
ji e To
R T, r
_.i...n_n.._ LT -
RATEH oL T
{2 MO Tl
L HE - HOF TUS
L ? = COLS SOFTENE
Tl o= DD TuA
BN SOG4 T—00 1A
M) LB POR CEPSTRE WF DORE 3OO O
L= . r wim STRET A [“ . m
O PLLSE WETH WUST BE BETWEEN SOmiec AND Z00mSes | fuisl o AT, 7T 1 PU ST
_ S — SCHEMATIC 23! H—50HZ

|oued
|oJ3uo)

@ Part # 8533-115-001 2/24



| ALTERNATE FUSE |
230V—-1PH-50HZ ,|‘| ||| ~ |b
BLK/RED | cIRCUIT BREAKER |
L1 _BLK 230V L1 BLK/REDIRED .  RED 24VAC FUSED  RED
T
200V k1] 3 X1 24VAC COM _ BLUE
L2 24VAC 7
< A | |
(@) s BLK/BLU coM  BLK/BLU A BEE DOOR LOCKED DOOR LOCKED
] L3, @ L2contRar @ NS SWITCH SWITCH
© - % TRANSFORMER T2 DpooR cLOSED
N Bk ¢ SVITCH 2
==
& GRN/YEL - T ReD = THERMOACTUATOR #1
D) [ ] m 2 p1 ORG/BLU )r\m/wmlmr|c.
IMHb ) ) S TereD Azmmzmnmmmmam #2
WHT/RED k3|
S ORG , ORG pis H xm P17-3 ORG/RED AN BLU
P17-4
Q ol e oo
@) YEL YEL P13]] "lp17-5 WHT/RED g BLU
K1
= ORG P4-6 |LOCK *24RTN|P21-1 WHT P20-1[RTN
= = HOT WATER
O VIEWED FROM THE WASHER’S FRONT @ Lt L2 L3 DOM M6 WHT/RED P4-] |LATCH Pai-4 BLK Pa0-4 <m>r<m umm
THE CYLINDER IS TO ROTATE CCW BLK  P4-3 |+24vDC o P19-1 ORG e YEL
V AT THE START OF ALL CYCLES. DRAIN| P8—1 BRN/YEL Ple-1igy 5 =2
o RED P7-1 loavac T-L0CKP8—2  ORG/BLU Ple=—2RI 1 Kl o HOT WATER
— S VARIABLE uNoCK[P8=3  ORG/RED Pl6=3[8| .IGIJ RED VALVE 81
~ T1 T1 FREQUENCY LK-MTRP8-4 WHT/RED P16-4 % M Zm_u i o
T DRIVE o &5 COLD WATER
o T2 HOT-2|P8-6  RED/ORG  Plé-6lcy |AZ Ki3 VALVE #2
LN 13 T3 HoT-1[P8-7  RED/YEL Plé-7lg +1P19-5 WHT/BLU preeen YEL
- R4S YEL P7-2 lp4vac cOLD-2[P8-8  WHT/BLU Pl6-8lg8 | = KI4 COLD WATER
o % ﬂmwnm Bl B2 PORT coLD-1[P8=9  WHT/ORG P16-9)e3 | <L P71 VALVE #1
v
o 3 SYSTEM - o G RIN[PS=11 BLU  Pie-tilem]  G[PU WHT/BRN g YEL
Al d & | 200 oHMs| = = KERIAL
= x CABLE SHIELD nmuC m [P16-1  WHT ", ALTERNATE DRAIN
O Eleoomims|s = RED a [P16=2__ _WHT _1 PROGRAM SWITCH VALVE
D A = | 200 DHNS = mﬂmmmmzﬁ[mmu . (OPTIONAL> @
BRN/YEL
o 100w SWITCH o M BLU
C O USB USB CABLE FOR PROGRAMMING /Hm\mz
e @ .D|“ PORT WITH USB DRIVE =
= =
> S P3-1  WHT P71 [oom
m\w & m P3-4 __ WHT P74 loner | H1 - HOT TUB
L P3-5 WHT P7-5 prewast |p1— C2 — COLD SOFTENER
v S oP3ce  WHT  Prg o L2 ¢t = Colb TUs
()] P23-3 +SVIC 3 [P3-7 WHT P7=7 |on
— _P23-2 |DCOM  =iP3-8  WHT P7-8 In/c ﬁ (OPTIONAL>
e et con [B —P23=1 w18vDC  {P3=9 _ WHI P79 B OLDER MODELS
N | S _P5-8 |
> A g 34, 4 ORG P56 PCB
. m | L — JA pPS=5 |MODEL
Ll RGHT CON|§ [T B2~ [ HIGH G, Im O0RG Po—a JINPUT
4 | ORG p5-3 |JUMPERS
=1 f PRESSURE
0 Lo uw = SWITCH , RED PS-2
5 50 V Il 2 YEL PS-1
— 21
a Low P/N 9506-888—-001A
1 22 30 LB COIN EXPRESS, VF DRIVE
T pavac WITH START AND STOP BUTTONS
BLK/BLU
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND MQOBmmn_ 7 BLK/RED
RED SCHEMATIC 230V—=1PH—-50HZ/

EEEEN  NEEEEN  PENDEN RN PENNEN I RN N RN RN e e J
ZHOG—HJL—AOSZ  WYJOVId ONIMIM == === =
SNOLING dOIS OGNV INVIS HLIM g uwﬂ__ﬂw)m _ _
INHO I 'SSRIXI NIGO 81 02 JUVNYILY 3 e
¥L00—£88-9056 N/d [3gny | ¥ AONIOUI | s 30030 |
e 1INo¥Io — o [NINAY | —
d\v £
| | 995Wo0¢ 0L
m 035W0g 38 1SN |
I . - — o e e . . e . e E— —
S 1 r __ i T HLOM 35TNd_NIOD
(@) | _ N BN HLIM
© | ONINAVS904 04 ]
— | _ | R/ | o ; 1 — . —
) " g | == . 1L
f ; ® | : & _
- i " g o[
0 ] =z
) SINVA NILYM LI - : _||._ 3 _M._\m A g 8 x| §
=) I 35 | =< \ e §|8 s I
(o] anL @100 — 19 2z N | J T 3 Z 2
s ¥INILIOS @103 - 23 n E | = " 35 s © ©
— anL 10H — LH — - L3 ©m 1 ¥ow N 2 a
- o% - 2[R — — AO 1 5]
(@) d¥0S I0H — ZH % H or 2 [
SINVA_JIR, L, 3 _ : g H_ _H & g _
< o @ g
V — 5 — 0 25 a S
@ o m_ ™| 8 mw g g g
3 s 5 Z
= _ . BV B s Y =y i
W — — ot ° — m _ z S 2
T o 17}
LN T m |2 S 3 H ..M —
_ Jq”v—m _ V z
/ — 10 M N |ﬂﬂ| M
() | : % |
Q) n _ * \_J[ 2
N
I \C _
o fal
38 _ _ _ _ (NolLdo)
30 HOLINS WYH90Nd
© a N _ _ YNNIV o vy z _
Q - | = | IR
HINYOASNYAL =] I
LS — — 04INGD — — g (2)E2 —
an N A _ . / m 8
> I 1] e W BN % SoR _
s T
wh [ el LB 1 N\ CRORE: |
- . o <
0 I = LB g oM &
t vl T e - g XEs 2
S — T3] xdmv.n.u«a., w© = — — N E —
m — HOLINS 33NSS3ad |— 2 /mm g
a [ e L g w7 i | _
elleplliele] Ll I FIEE B i o
X — @ N8/940 — oo —
— _ HONOYL TOMINOD  :NOILVIOT _ oS
o = g | =
5 = r — — — — — — — — — — — — — _ V—UOWO“W“‘D o _
‘ Y v 201
_ ¥00Q
_ SN DTN RN DN NN | e
ma/o¥0 HOLMS
| I o | | &
I 21—
m ] ol HOLOW H- d NIV3Q — X, oomn —
sovE  NOLLYOOT — NOLLOS  NOLLYOOT INOM4 dOL  :NOILYIOT

S3I|quISSY | sossauleH | [dued Juold| MIIA sbulieag 3 uleig 3 | ;Puuey) Jeay |sjusuodwo)| |pued

Sl itz o e 13 19UIqe) 'sjeas “1apuljhd Buipeoq | sisseyd |3 39JuI Jojem | [edMPRI3 | [013uU0)




/HOS—HdL—ADEZ  NWVHOVIA ONIYIM T T T~ ==

SNOLLNE dOLS ONV LYVIS HLIM

1l
UEL 415} |
ng “

wauxm
N18/980

BRN/YEL

GRN
BW

HONOYL T0HINOD  ‘NOILYOO1

4OLONW
%001 ¥00Q

T-450 Express

p
2 IAIVA
zL — | | [A1 JOLON NIV¥Q —

€1 0

[ L]
Move  NOILYOOT — WOLLOG  :NOILYOO1 —
- eEmae e e L NN EEENEN SIS SN SN I

SOI|qUIDSSY | S9SSaulIeH | [dued Juoly| MIIA sbulieag 3
B jpuUIqe) | Jedy |’‘s|eds ‘4apuljh)

" " TT
L4 ®

IANA 4A 'SSIYdX3 NIOD &1 0F JUYNYILY
v100-888—9056 N/d [aens | ¥vave PN | O e Hmwxm%a W
w2 | Linodo — | H0Ss3004030M (]
dWV L 3 YINQLSND
f f 29SW00Z 0L ﬁ 0T T A N 0L |
| | 9aWos 38 1SN~ ~ L W33 ,
[N E=—— s —— J i M EEDEN B BN N N N S S e ~—— T~ i
r 1 HLOIM 3STNd NI0D =~
[¢) || b— . ~ et AINO STIOON X,
| - NY8/LHM — 7 — - ; Ell mﬁ IHS \N’ —
AN SN HIM
o)) | oNNMOOS 403 ) 4
(¢o) e/ 1Hm — 4 | | S 1 — == —
- — _ i - . . ) ddzmullhr - £ a
D a3 P o3|z i aumﬂmm:m 0 1 |® 3
] %0 [ ] azu/mmm |* / \ =] g —
()] 80 _ swresr ] - e 4 < £ z
SINVA H3LVM 1 S| ¢ D cy|s \ a8 ° g
o)) I | e - i == / s 5|83 I
> "~ =} g g
ani @109 — 19 22 u 9 <
O ¥3IN3LI0S G100 - 2D E N e (L9 3= € 0 o
[t s g3 [zed 29 ©
—_— anL 10H - LH — 7o M oF i Yo (i) o\ B a
O dv0S 10H - ¢H ox — c gr 2 =
= | | T 8 | : o8 j_g u ﬁ z @ |
3 — 5 a c-u
— @ m% m “M %)
o = s Z
> 4 &
ﬂ | | e 2 i | 23 7 | E i=lg 2 |
() @ ) e % z ;@
| 3 e i © 3 =15z ||
5 — L] F [ K= — > 2
S~ [E) | Mo F—cid 3 mn
O — 4 X e — & —
o ~ 1.0 ™8 — ﬁ e
5 a0 00 — —
(@ 33 - 50 — — 7 — (TNOILd0) -
Rt I HOLINS AYH90Yd :
O T N O Gxmrm i — VNIV a @ z : —
e - — X mT X — g L e ~ 4
- e Q o o TAR
> YINYOISNVAL 8 v~y :
© ) — J0¥INDD — gl /&R : —
C — oz — / el v~ u
¥ILSISTY ol 2
e INIVYE_DINVNAG — — 200z _AOFe 7 \.a\ﬁg m / M NA =z —
L —| 50 S~
> o=l N\ g 52
QXM ;mm u=l il : z @ 25
ma7g a3 r x P\n
— — K= — — i YNz ©
. Ngmm e 8 g2 S
SR =N M G — — - — — Y A AEE Z —
f=]¥2-24 N /X
— — m8/>18 — §
HOLIMS b
NSSIUd N1 - —
I I
| = —

001 I0TNN
SHOLYNLOVOWMIHL

034/ 1HM

INO¥4 d0L  “NQOILVOOT
IIIIIIIIIIIIL

F———— ===

S9L10SS3J0Y




	C-Series Accessories
	Section 8: Parts Data C-Series Vended Regular Chassis
	Kits, Assemblies, & Common Parts
	Wiring Harness Part # by Model
	Cabinet and Front Panel Group Part # by Model
	Rear View Access Part # by Model
	Cylinder, Seals & Bearings Part # by Model
	Bookmark 15
	Bookmark 16
	Drain Valve Group Part # by Model
	Water Inlet Valve Breakdown Part # by Model
	Trough Assy,Control 208-240 volt (all parts below 7-28 & trough)
	Control Panel Part # by Model
	Section 9:      Coin Handling Parts
	Section 10: Parts 50Hz Models

	Parts Data  5: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Coin Handling  5: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	50Hz Parts  5: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Accessories 40: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Kits, Assemblies, & Common Parts 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Wiring Harnesses 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Cabinet & Front Panel Group 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Rear View 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Cylinder, Seals, & Bearings 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Door Lock Group 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Loading Door Group 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Chassis & Drain Valve 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Water Inlet & Rear Channel 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Electrical Components 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Control Panel 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 



